3689 600A =7Y Hydraulic

00000 O 0 O MENU BACK

System

00O 0O NEXT

7_;
8 —_
R HmES TR B # <t = #W A S % i &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrOM ~ uP T0 SERIAL NO. | REMARKS
1 | 3557 6001 000 |[nyh— PACKEGE 1 |PPH1.7AC0.5L-091Q
2 | 3679 5003 000 |7°-Y PULLEY 1
3 | 03500161 030 |PW WASHER 1 [10x30x3.2
4 | K710 0110 012 |F#' b BOLT 1 [M10x12(7T)
5 | 3689 6005 000 {7°'L—F PLATE 1
6 | 0350 0140 822 [PW WASHER 6 [8x22x16
7 | K110 0108 016 [Fik"Lb BOLT 7 |M8 X 16(4T)
8 | 0852 1300 030 |VA'JLb VBELT 1 |SB30W400
9 | 3689 6011001 |Lin'— LEVER 1
10 | 0691 0010 253 |47 GRIP 1
11 | K710 0110 020 [Fik"Lb BOLT 1 |M10x20(7T)
12 | 7801 1001 000 [¥Yv%" Assy CYLINDER 1
13 | 3408 5107 000 [¥+v7k SHAFT 1
14 | 3549 6011 000 [Y+v7k SHAFT 1
15 | 0350 0162 034 [PW WASHER 4 [20x34x3.2
16 | 0740 0002 000 |CYvy RING 4 ]S20
17 | 3518 5023 000 |74'7% ADAPTER 1
18 | 3611 7302 000 [T ADAPTER 3
19 | 34105105 000 [17Vih-2 HOSE 2
20 | 3518 5038 000 |57 CLAMP 1
21 | 52106007 000 |57 CLAMP 1
22 | 36355023 000 |7°5v— CLAMP 2
23 | 3408 5106 000 |7°5v— TUBE 1
24 | 3689 6015 000 |7°L—F PLATE 1
25 | K710 0108 020 |Fi' )Lk BOLT 3 [m8x20(7T)
BK60D —25— 2010/June



0 O O PAGE BACK

00000 O O O MENU BACK

3689 600A =7Y Hydraulic

System

7—;
8 —_
Ri| HaRES BB B # s | EH & RS s &
1
3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
26 | A1100108 060 |&'JL+ BOLT 1 |M8X%60
27 | A301.0108 003 |}vt NUT 1_|M8
29 | 3537 1325000 |M1v¥alb—4 INSULATOR 1
30 | 3537 1321000 |7'749b BRACKET 1
31 | 3689 6022 000 |Akyn'— STOPPER 1
33 | 3637 0254 000 |7°FRFyIN UL BAND 1
34 | 3513 3131 000 [7°'FRAFyInUN BAND 1 |EE
BK60D —26— 2010/June




	NEXT: 
	MENU BACK: 
	P A G E  B A C K: 


